
J116338 

 

 
 

 
Installation Instructions 
Description:BODY MOUNT SPARE TIRE CARRIER (Tailgate mount) 

# Name Qty. Note # Name Qty. Note 
1 Tire carrier 1  11 Hexagon head bolt 2 M10x45 
2 bracket 2  12 Hexagon head bolt 2 M12x110x30 
3 Backup frame 1  13 Hexagon head bolt 8 M12x35 
4 Spare support 1  14 Hexagonal nut 4 M12 
5 Shaft connecting piece 4  15 Hexagon self-locking 

nut 2 M10 
6 Gasket 2  16 Hexagon self-locking 

nut 2 M12 
7 Gasket ring 2  17 Spring washer 8 D12 
8 Fish eye bolt 1  18 Enlarged washer 4 D12 
9 Fisheye nut 1  19 Flat washer 12 D12 
1
0 Connecting board 1      

 
Installation Steps: 
1、install 2,6,8,9,10 according to the picture. 

 
2.install 1,4,5 according to the picture. 

 
 

 

 

 

 

 
 

8,9,10 

6 2 



J116338 

 

 

 
3、Install 3, 4 according to the picture. 

 
 


